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TIS Strengths of Deformed Bar

Size Weigh Yield Strengths(Min) kg Ultimate Strengths(Min) kg
DB M SD-30 SD-40 SD-50 | SD-30 SD-40 | SD-50
12 0.888 3393 4524 5655 5542 | 6447 7125
16 1.578 6032 8042 | 10053 9852 | 11460 | 12667
20 2.466 9425 | 12566 | 15708| 15394 | 17907 | 19792
25 3.853 | 14726 | 19635 | 24544| 24053 | 27980 | 30925
28 4.834 | 18473 | 24630| 30788| 30172| 35098 | 38792
32 6.313 | 24128 | 32170 | 40213| 39408 | 45842 | 50668
36 7.990 | 30536 | 40715| 50894 | 49876 | 58019 | 64126
40 9.865 50280 71649
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Specification Of Standard Coupler

OD= OD Steel Bar

Deformed (reinforcing) Bar Size| DB16 | DB20 | DB25 | DB28 | DB32 | DB36 | DB40
Finishing Thread Size M16x2.5 | M20x2.5 | M25x3.0 | M28x3.0 | M32x3.0 | M36x3.0 | M40x3.0
Coupler Yield Load 12,122 | 20,892 | 27,308 | 33,326 | 43,259 | 50,128 | 58,429
Coupler Ultimate Load 18,650 | 32,987 | 43,518 | 53,365 | 68,850 | 81,585 | 95,560
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OD > OD Steel Bar

Specification Of Over Size Coupler

Deformed (reinforcing) Bar Size| DB16 | DB20 | DB25 | DB28 | DB32 | DB36 | DB40
Finishing Thread Size M18x2.5 | M22x2.5 | M28x3.0 | M32x3.0 | M36x3.0 | M40x3.0 | M44x3.0
Coupler Yield Load 13,989 | 21,392 | 29,918 | 35928 | 43,659 | 51,529 | 70,099
Coupler Ultimate Load 22,290 | 31,687 | 47,318 | 57,865 | 68,855 | 81,589 | 110,685
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Cold Press Coupler
ARUAAD EILLU LTI

Specification Of Cold Press Coupler

Deformed (reinforcing) Bar Sizeé| DB16 | DB20 | DB25 | DB28 | DB32 | DB36 | DB40
Coupler Length 100 110 150 170 180 210 250
Coupler Yield Load 17,399 | 21,492 | 31,758 | 38,028 | 53,659 | 68,289 | 83,099
Coupler Ultimate Load 27,800 | 34,387 | 50,318 | 60,865 | 86,155 | 109,589 | 132,685
Press Time 2x2 3x2 4x2 5x2 6x2 7x2 8x2
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Wrench for Reformed bar

Torque Wrench for Reformed bar

Coupler Torque Data ( N/m)

Size of D-Bar 12-16 | 18-20 | 22-25 | 28-32 | 36-40

Torque (N-m) 80 160 | 230 | 300 | 360




STRUCTURAL AND MATERIAL TESTING LABORATORY
CIVIL ENGINEERING DEPARTMENT, KMUTT

TENSION TEST OF COUPLING JOINT

SPECIMEN FROM : w31 Tafen Bufiiiess $18a
PROJECT NAME : BIMIRUIRIAZTIMOMS AnInoduuiing InoiuneiaI
TYPE OF SPECIMEN - DEFORMED BARS WITH COUPLER
DATE OF TESTING : 26/1/2010
Specimen Nominal Actual Load; kg. Rupture observation Remark
No. Size Yield Ultimate (distance from center of joint, mm.)
I DB32 40450 54890 vInfiMan (320) TSC SD50T
2 DB 30480 | 53930 viafimdn (370) TSCSDSOT
3 DB32 40690 | 54650 ViRfiman (245) TsCspsoT
4 | oben 51920 | 58260 wafinan (365) | wnersosor

Tested by : %, ’\,U\’qr-/

I7ﬂry’ * (Phanuwat Suriyachat)

Remarks 1. The testing results are good only for those specimens tested.

2. Not valid unless signed and sealed.



Poc No. 50232D-10

AlT

Asian Institute of Technology
Km. 42 Paholyothin Highway, Kleng Luang. Pathumthani, Thailand 12120

P..0. Box 4 Klong Luang, Pathumthani 12120, Thailand. Tel. (66-2) 524-5527, 524-6427 Fax, (66-2) 524-5544

STRUCTURAL ENGINEERING LABORATORY
STRUCTURAL ENGINEERING FIELD OF STUDY
SCHOOL OF ENGINEERING AND TECHNOLOGY

TYPE OF TEST: TENSION TEST

TEST SPECIMEN: Three (3) specimens of coupler which connected twe pleces of "SCSC DB32 SD50"
deformed bar. were given by the client.

CLIENT: TOKYO ENGINEERING CO., LTD.
PROJECT: CENTRAL STERILE SUPPLY DEPARTMENT (CSSD)
DATE OF TEST:  April 20, 2010

TEST MACHINE:  The 200-ton "Shimadzu" Unlversal testing machine of model type = UMH 200A.

TEST RESULTS:
[Specimen Type Maximum Mode of Failure
No: of Load
Deformed bar _
(kgf)
1 SCSC 56.610 -The failure occurred at the deformed bar
BB32 SD50 when applied the maximum load.
2 8CsC 56,810 ~The failure cceurred at the deformed bar
DB32 SP&0 when applied the maximum load)
3 scsc 56,810 -The failure occurred at the deformed bar
DB32 SD&0 when applied the maximum load,

Note: This report certifies the adequacy and representative character of the test sample only.

CHECKED & APPROVED BY L

DR. SUN SAYAMIPUK -
SENIOR LABORATORY.S!
April 22, 2010




Doc. No. SO014E-10

AlT

Asian Institute of Technology
Km. 42 Paholyothin Highway, Klong Luang, Pathumthani, Thailand 12120

P. 0. Box 4 Klong Luang, Pathumthani 12120, Thailand. Tel. (66-2) 524-6527, 524-6427 Fax. (66-2) 524-5544

STRUCTURAL ENGINEERING LABORATORY
STRUCTURAL ENGINEERING FIELD OF STUDY
SCHOOL OF ENGINEERING AND TECHNOLOGY

TYPE OF TEST: TENSION TEST

TEST SPECIMEN: One (1) specimen of “32 mm. coupler installed by hand" which connected two pieces
of "BRP DB32 SD40" deformed bar. was given by the client.

CLIENT: TOKYO ENGINEERING CO., LTD.
PROJECT: CHULA SPORTS COMPLEX
DATE OF TEST : January 11, 2010

TEST MACHINE: The 200-ton "Shimadzu" universal testing machine of model type : UMH 200A.

TEST RESULTS:
Specimen Type Maximum Mode of Failure
No. of Load
Deformed bar
(kgf)
1 BRP 51,730 -The failure occurred at the deformed bar
DB32 SD40 when applied the maximum load.

Note :  This report certifies the adequacy and representative character of the test sample only.

CHECKED & APPROVED BY :

January 12\X@08Q
RAL ENGSS




: | Cot. No $0232C-10

Asian Institute of Technology
Km. 42 Pahalyothin Highway, Klong Luang, Pathumthani. Thalland 12120

P. 0. Box 4 Klong Luang, Pathumthani 12120, Thalland, Tel, (66-2) 524-5527, 524-6427 Fax. [66-2) 524-5544

STRUCTURAL ENGINEERING LABORATORY
STRUCTURAL ENGINEERING FIELD OF STUDY
SCHOOL OF ENGINEERING AND TECHNOLOGY

TYPE OF TEST: TENSION TEST

TEST SPECIMEN: Three (3) specimens of coupler which connected twe pieces of "NS DB28 SD40"
deformed bar, were given by the client.

CLIENT: TOKYO ENGINEERING CO., LTD.

PROJECT: CENTRAL STERILE SUPPLY DEPARTMENT (CSSD)

DATE OF TEST : April 20, 2010

TEST MACHINE:  The 200-ton "Shimadzu" universal testing machine of model type - UMH 200A

TEST RESULTS:

Specimen Type | Maximum Mode of Fallure
No. of Load
Deformed bar _
(kaf)
1 NS 41,740 -The fallure egcurred at the defermed bar
DB28 SD40 Wwhen applied the maximum load
2 NS 39,520 ~The failure occurred at the deformed bar
DB28 SD40 when applied the maximum load
3 NS 40,130 -The failure oceurred at the deformed bar
DB28 SD40 when applied the maximum load

Note: This reportcertifies the adequacy and representative character of the fest sample only.

CHECKED' & APFROVED BY .

SENIOR LABORATOR
April 22, 2010




STRUCTURAL AND MATERIAL TESTING LABORATORY
CIVIL ENGINEERING DEPARTMENT, KMUTT

TENSION TEST OF COUPLING JOINT

SPECIMEN FROM : U5 Tainen 1IBuTiiese 1ia
PROJECT NAME ] RAMADA ENCORE HOTEL SUKHUMVIT SOI 10
TYPE OF SPECIMEN ] DEFORMED BARS WITH COUPLER
DATE OF TESTING ] 8/1/2010
Specimen Nominal Actual Load, kg. Rupture observation Remark
No. Size Yield Ultimate (distance from center of joint, mm.)
1 DB28 32390 42370 ﬂﬂﬂﬁm’gﬂ (254) Uad SD50T
2 DB28 32260 42370 ﬂl']ﬂﬁm%ﬂ (149) uaa SD50T
3 DB28 32410 42370 ﬂJWﬂﬁmﬁﬂ (280) Uaa SDS0T
r = R
Tested by : - » Checked by : 4 O
Y o AT N ¥ : AT
/ i AR ST
(Ampol Karoonsoontawong) | (Chai Jaturapltakkuﬁ

Head of \Clwl Engiﬁe‘ggﬁgfj)epartment

A s O g

™ - g

M AT Clgd

Remarks 1. The testing results are good only for those specimens tested.

2. Not valid unless signed and sealed.



AlT

Asian Institute of Technology

Km. 42 Paholyothin Highway, Klong Luang, Pathumthani, Thailand 12120

Doc. No. S0014C-10

P. 0. Box 4 Klong Luang, Pathumthani 12120, Thailand. Tel. (66-2) 524-5527, 524-6427 Fax. (66-2) 524-5544

TYPE OF TEST:

TEST SPECIMEN:

CLIENT:

PROJECT:

DATE OF TEST :

TEST MACHINE:

STRUCTURAL ENGINEERING LABORATORY
STRUCTURAL ENGINEERING FIELD OF STUDY
SCHOOL OF ENGINEERING AND TECHNOLOGY

TENSION TEST

One (1) specimen of "28 mm. coupler installed by hand" which connected two pieces
of "BRP DB28 SD40" deformed bar, was given by the client.

TOKYO ENGINEERING CO., LTD.

CHULA SPORTS COMPLEX

January 11, 2010

The 200-ton "Shimadzu" universal testing machine of model type : UMH 200A.

TEST RESULTS:
| Specimen Type Maximum Mode of Failure
No. of Load
Deformed bar
(kaf)
1 BRP 41,440 -The failure occurred at the deformed bar
DB28 SD40 when applied the maximum load.
Note : This report certifies the adequacy and representative character of the test sample only.

CHECKED & APPROVED BY :




Doc. No. S0002B-10

AlT

Asian Institute of Technology
Km. 42 Paholyothin Highway, Klong Luang, Pathumthani, Thailand 12120

P. O. Box 4 Klong Luang, Pathumthani 12120, Thailand. Tel. (66-2) 524-5527, 524-6427 Fax. (66-2) 524-5544

STRUCTURAL ENGINEERING LABORATORY
STRUCTURAL ENGINEERING FIELD OF STUDY
SCHOOL OF ENGINEERING AND TECHNOLOGY

TYPE OF TEST: TENSION TEST

TEST SPECIMEN: Three (3) specimens of coupler which connected two pieces of "SCSC DB25
SD40" deformed bar, were given by the client.

CLIENT: TOKYO ENGINEERING CO., LTD.
PROJECT: THE LINK SUKHUMVIT 50
DATE OF TEST : January 11, 2010

TEST MACHINE: The 200-ton "Shimadzu” universal testing machine of model type : UMH 200A.

TEST RESULTS:
Specimen Type Maximum Mode of Failure
No. of Load
Deformed bar
(kgf)
1 SCSC 31.460 -The failure occurred at the deformed bar
DB25 SD40 when applied the maximum load
2 SCSC 31,660 -The failure occurred at the deformed bar
DB25 SD40 when applied the maximum load.
3 BSESE 31.960 -The failure occurred at the deformed bar
DB25 SD40 when applied the maximum load.

Note : This report certifies the adequacy and representative character of the test sample only.

CHECKED & APPROVED BY:




SPECIMEN FROM
PROJECT NAME

TYPE OF SPECIMEN

STRUCTURAL AND MATERIAL TESTING LABORATORY
CIVIL ENGINEERING DEPARTMENT, KMUTT

TENSION TEST OF COUPLING JOINT

Wt TniRo HuTidleTe fiw
auznasumstissfuiazdsulswmm i i

DEFORMED BARS WITH COUPLER

DATE OF TESTING 171272009
Speeimen Nominal Actual Load, kg Ruprure observation Remark
No Size Yield | Ultimate (distance from center of joint, mm.)
| DB25 19983 | 32502 waRman (171) BSBM SD40
2_ s DB25 19983 33224 ﬂ;ﬂ'ﬁlﬁgﬂf (159) li BSBM SD40
3 DB2S 20464 | 33224 valimanaso BSBM SD40

r
Tested by: ﬂ,’ \,{,"twtd/ Checked by . , \

_dy. by ) |

P’w’ (Ampol Karoonsoantawong). (Chai Jatumpltakklll}

Head of 'Civil __qui'iagqg._rigﬁ“":iﬁepaﬂmcnt

-, -

Remarks 1. The testing results are good only for those specimens tested.

2. Not valid unless signed and sealed.




Doz No S0232A-10

AIT

Asian Institute of Technology
Km. 42 Paholyothin Highway. Klong Luang, Pathlimthani. Thailand 12120

P. 0. Box 4 Klang Luang, Pathumthani 12120, Thailand. Tel. (66-2] 524-5527, 524-6427 Fax. (66-2) 524-5544

STRUCTURAL ENGINEERING LABORATORY
STRUCTURAL ENGINEERING FIELD OF STUDY
SCHOOL OF ENGINEERING AND TECHNOLOGY

TYPE OF TEST: TENSION TEST

TEST SPECIMEN: Three (3) specimens of coupler whichiconnected two pleces of "SSS DB20 SD4Q"
deformed bar, were given by the clignt

CLIENT: TOKYO ENGINEERING CO., LTD.
PROJECT: CENTRAL STERILE SUPPLY DEPARTMENT (CSSD)
DATE OF TEST : April 20, 2010

TEST MACHINE:  The 200-ton "Shimadzu" universal testing machine of model type - UMH 200A.

TEST RESULTS:
'-=SpesImen-' Type Maximum Mode of Fallure
No. of Load
Deformed par .
(kgf)
1 SSS 20,360 -The failure oceurred &t the deformed bar
DB20'8D40 when applied the maximum lead.
2 Scse 20,150 -The failure oceurred at the defarmed bar
DB20 SD40 when applied the maximum |oad
3 s€Ssc 20,050 -The failure occurred at the deformed bar
DB20 SD40 when applied the maximum load

Note :  This report certifies the adequacy and representative character of the test sample only,

CHECKED & APPROVED BY :

DR. SUN SAYAMIPUK. "~ ' /.
SENIOR LABORATOR ;SUP_ERVISIOR\
April 22, 2010 e




STRUCTURAL AND MATERIAL TESTING LABORATORY
CIVIL ENGINEERING DEPARTMENT, KMUTT

TENSION TEST OF COUPLING JOINT

SPECIMEN FROM : U3 Taifion Dudiiies §10
PROJECT NAME ; guiinaTulatuianssunazalfiamsieuntssasd yminedouiina
TYPE OF SPECIMEN : DEFORMED BARS WITH COUPLER
DATE OF TESTING : 26/4/2010
Specimen Nominal Actual Load, kg. Rupture observation Remark
No. Size Yield Ultimate (distance from center of joint, mm.)
)| DB20 13290 19530 ﬂ]ﬂﬁm%ﬂ (360) KSTI SD40
- 2 _ DB20 B EOGO | 1-95_00 ﬂl’lﬂ‘ﬁl‘r‘i%ﬂ (251) KSTI SD40
3 DB20 | 13210 19480 méﬁmﬁn (26;_)7 KSTI SD4E) -

Tested by : },5:" Checked by :
(Theera Laphitchayangkul)

N
-“‘\::"\,_: g

Remarks 1. The testing results are good only for those specimens tested.

2. Not valid unless signed and sealed.



STRUCTURAL AND MATERIAL TESTING LABORATORY

CIVIL ENGINEERING DEPARTMENT, KMUTT

TENSION TEST OF COUPLING JOINT

SPECIMEN FROM wiin Tadun @viiduda e
PROJECT NAME gudina TuTafuinnsruaalfifnseunlseed iinnduitan
TYPE OF SPECIMEN DEFORMED BARS WITH COUPLER
DATE OF TESTING 26/4/2010
Specimen Nominal Actual Load, kg, Rupture observation Remark
No. Size Yield Ultimate | (distance from center of joint, mm.)
I DBI6 11539 12803 WA (120) BRP SDA0T
2 DB16 9684 12045 wiaTlivEn (120) NS SDAOT
3 DBIG 10866 12516 wraiitndn (153) NS SDA0T #ilsdmiiae BRE SDAOT wiladn
N\
Tested by : Checked by : )

Remarks

"jz_’

(Theera Laphitchuyangkul)

W '(Cﬁm-*lawm:p:‘takkui ‘ ‘,l

\\ \\

Head a‘l‘ C‘wﬂ Eng@écﬁﬁgsﬁeﬁaﬂn1nnl

I. The testing results are good only for those specimens 'tested,

2. Not valid unless signed and sealed,




AlT

Asian Institute of Technology
Km. 42 Paholyothin Highway, Klong Luang, Pathumthani, Thailand 12120

Doc No. S02321-10

7. 0. Box 4 Klong Luang, Pathumthani 12120, Thailand. Tel. (66-2) 524-5527, 624-6427 Fax. (66-2) 524-5544

TYPE OF TEST:

TEST SPECIMEN:

CLIENT:
PROJECT:
DATE OF TEST :
TEST MACHINE:

TEST RESULTS:

STRUCTURAL ENGINEERING LABORATORY
STRUCTURAL ENGINEERING FIELD OF STUDY
SCHOOL OF ENGINEERING AND TECHNOLOGY

TENSION TEST

Three (3) specimens of coupler which connected two pieces of "SCSC DB32 SD50" and
"NS DB28 SD40" deformed bar, were given by the client.

TOKYO ENGINEERING CO., LTD.

CENTRAL STERILE SUPPLY DEPARTMENT (CSSD)

April 20, 2010

The 200-ton "Shimadzu" universal testing machine of mode! type - UMH 200A.

Specimen Type Maximum Mode of Failure
No. of Load
Defermed bar
(kgf)
1 SCSC DB32 SD50 and 39,020 -The failure occurred at the DB.28
NS DB28 SD40 deformed bar when applied the
maximum load
2 SCSC DB32 S50 and 40,330 -The fdilure occlirred at the DB 28
NS DB28 SD40 deformed bar when applied the
maximum load.
3 SCSC . DB32 SD&0 and 40,740 -The failure occurred at the DB 28
NS DB28 SD40 deformed 'bar when applled the
| maximum load
Note : This report certifies the adequacy and representative character of the test sample only.

CHECKED & APPROVED BY :

f&pnl 22, 2010




AlT

Doc. No. 50072A-10

Asian Institute of Technology
Km. 42 Paholyothin Highway, Klong Luang, Pathumthani, Thailand 12120

P. O. Box 4 Klong Luang, Pathumthani 12120, Thailand. Tel. (66-2) 524-5527, 524-6427 Fax. (66-2) 524-5544

TYPE OF TEST:

TEST SPECIMEN:

CLIENT:

PROJECT:

DATE OF TEST :

TEST MACHINE:

STRUCTURAL ENGINEERING LABORATORY
STRUCTURAL ENGINEERING FIELD OF STUDY
SCHOOL OF ENGINEERING AND TECHNOLOGY

TENSION TEST

One (1) specimen of “"coupler installed by hand" which connected two pieces
of SCSC SD40 deformed bar, DB32 and DB28 was given by the client.

TOKYO ENGINEERING CO., LTD.
CHULA INNOVATION CENTER
January 27, 2010

The 200-ton "Shimadzu” universal testing machine of model type - UMH 200A.

TEST RESULTS:
Specimen Type Maximum Mode of Failure
No. of Load
Deformed bar
(kgf)
1 SCSC SD40 42,380 -The failure occurred at the DB 28
DB32 and DB28 deformed bar when applied the
maximum load.
Note :  This report certifies the adequacy and representative character of the test sample only.

CHECKED & APPROVED BY :

-
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Asian Institute of Technology
Km. 42 Paholyothin Highway, Klong Luang, Pathumthani, Thailand 12120

P. 0. Box 4 Klong Luang, Pathumthani 12120, Thalland. Tel. (66-2) 524-5527, 524-5427 Fax, (66-2) 524-5544

STRUCTURAL ENGINEERING LABORATORY
STRUCTURAL ENGINEERING FIELD OF STUDY
SCHOOL OF ENGINEERING AND TECHNOLOGY

TYPE OF TEST: TENSION TEST

TEST SPECIMEN: Three (3)'specimens of coupler which connected two pieces of "SCSC" deformed bar,
"DB32 SD50"and "DB25 SD40", were given by the client

CLIENT: TOKYO ENGINEERING CO., LTD.

PROJECT: CENTRAL STERILE SUPPLY DEPARTMENT (CSSD)

DATE OF TEST : April 20, 2010

TEST MACHINE:  The 200-fon "Shimadzu" universal testing machine of model type - UMH 200A.

TEST RESULTS:

Specimen Type Maximum : Mode of Fallure
No. of Load
Deformed bar
(kaf)
1 PR32 SD50 and 33,570 -The fallure oceurred at the DB 25
DB25 SDA4D deformed bar when applied the
maximum load.
2 DB32 SD5E and 34,280 -The failure oceurred at the DB 25
DB25 SDh40 deforrmed bar ‘when applied the
maximum load
3 DB32 SD50 and 32 870 -The failure occurred at the DB 25
DB25 SD40 deformed bar when applied the
L maximum load

Note: This report certifies the adequacy and representative characterof the test sample only.

CHECKED & APPROVED BY :

DR. SUN SAYAMIRUK
SENIOR LABORAT
April 22, 2010
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Asian Institute of Technology
Km. 42 Paholyothin Highway, Klong Luang, Pathumthani, Thailand 12120

P. O. Box 4 Klong Luang, Pathumthani 12120, Thailand. Tel. (66-2) 524-5527, 524-6427 Fax. (66-2) 524-5544

STRUCTURAL ENGINEERING LABORATORY
STRUCTURAL ENGINEERING FIELD OF STUDY
SCHOOL OF ENGINEERING AND TECHNOLOGY

TYPE OF TEST: TENSION TEST

TEST SPECIMEN: One (1) specimen of "coupler installed by hand" which connected two pieces
of SCSC SD40 deformed bar, DB28 and DB25 was given by the client.

CLIENT: TOKYO ENGINEERING CO., LTD.
PROJECT: CHULA INNOVATION CENTER
DATE OF TEST : January 27, 2010

TEST MACHINE: The 200-ton "Shimadzu" universal testing machine of model type : UMH 200A.

TEST RESULTS:
Specimen Type Maximum Mode of Failure
No. of Load
Deformed bar

(kgf)
1 SCSC SD40 29,950 -The failure occurred at the DB 25
DB28 and DB25 deformed bar when applied the

maximum load.

Note :  This report certifies the adequacy and representative character of the test sample only.

CHECKED & APPROVED BY :
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Asian Institute of Technology
Km. 42 Paholyothin Highway, Kiong Luang, Pathumthani, Thailand 12120

P. 0. Box 4 Klong Luang, Pathumthani 12120, Thailand. Tel! (86:2) 524:5527, 524-6427 Fax. (66-2) 524-5544

TYPE OF TEST:

TEST SPECIMEN:

CLIENT:
PROJECT:
DATE OF TEST :

TEST MACHINE:

STRUCTURAL ENGINEERING LABORATORY
STRUCTURAL ENGINEERING FIELD OF STUDY
SCHOOL OF ENGINEERING AND TECHNOLOGY

TENSION TEST

Three (3) specimens of coupler which connected two pieces of SD40 deformed bar,
"NS DB28" and "SC8C DB25", were given by the client.

TOKYO ENGINEERING CO., LTD.
CENTRAL STERILE SUPPLY DEPARTMENT (CSSD)

The 200-ton "Shimadzy" universal testitig machine of model tipe - UMH 200A.

TEST RESULTS:
Specimen Type Maximum Made of Faillire
No. of Load
Deformed bar
(kgf)
1 NS DB28 and 31,760 -The fallure oecurred atthe DB 25
SCSC PB25 deformed bar when applied the
maximum load.
2 NS DB28 and 33,370 -The failure occlrred at the DB 25
SCSC PB25 deformed bar when applied the
maximum load.
3 NS DB28 and 32,360 -The failure occurred at the DB 25
SCSC DB25 defornred bar when applied the
maximum load,
Note :  This repart certifies the adequacy and representative character of the test sample only

CHECKED & APPROVED BY :

DR. SUN SAYAMIPUK |
SENIOR LABORATORY SUPERVISOR/

April 22, 2010 NG na
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Asian Institute of Technology
Km. 42 Paholyothin Highway, Klong Luang, Pathumthani, Thailand 12120

P. 0. Box 4 Klong Luang, Pathumthani 12120, Thailand. Tel. (66-2) 524-5527, 524-6427 Fax. (66-2) 524-5544

STRUCTURAL ENGINEERING LABORATORY
STRUCTURAL ENGINEERING FIELD OF STUDY
SCHOOL OF ENGINEERING AND TECHNOLOGY

TYPE OF TEST:  TENSION TEST

TEST SPECIMEN: Three (3) specimens of coupler which connected two pieces of SD40 defarmed bar,
"SCSC DB25" and "SSS/DB20", were given by the client

CLIENT: TOKYO ENGINEERING CO,, LTD.
PROJECT: CENTRAL STERILE SUPPLY DEPARTMENT (CSSD)
DATE OF TEST : April 20, 2010

TEST MACHINE: The 200-ton "Shimadzu" universal testing machine of mode| type - UMH 200A

TEST RESULTS:
Specimen Type Maximum Mode of Failure
Na. of Load
Deformed bar
(kaf)
1 SCSC bB25 and 22170 -The fallure oceurred af the'DB 20
$8S DB20 deformed ban when applied the
maximum load.
2 SCSC DB25 and 20,660 The failure'occurred at the DB 20
S5S DB20 defarmed bar when applied the
maximum load,
3 SCSC DB25 and 20,4860 -The failure ocecurred at the DB 20
SSS DB20 deformed bar when applied the
maximum load,

Note :  This report certifies the adequacy and representative character of the test sample only.

SENIOR LABORATORY SHRE
April 22, 2010




AlIT

Asian Institute of Technology

Doc No. 30224A-10

Km. 42 Paholyothin Highway, Klong Luang, Pathumthani, Thailand 12120

P. 0. Box 4 Klong Luang, Pathumthani 12120, Thailand. Tel, (66-2) 524-5527, 524-6427 Fax. (66-2) 524-5544

TYPE OF TEST:

TEST SPECIMEN:

CLIENT:
PROJECT:

DATE OF TEST :
TEST MACHINE:

TEST RESULTS:

STRUCTURAL ENGINEERING LABORATORY
STRUCTURAL ENGINEERING FIELD OF STUDY
SCHOOL OF ENGINEERING AND TECHNOLOGY

TENSION TEST

One (1} specimen of "coupler installed by hand" which connected two pieces
of SD40 deformed bar, "BSI DB25" and "NS DB16", was given by the client,

TOKYO ENGINEERING CO., LTD.

CHULA SPORTS COMPLEX

April 21, 2010

The 200-ton "Shimadzu" universal testing machine of model type | UNMH 2004

Specimen Type Maximufn Wode of Falllire
No aof Llead
Deformed bar

(kaf)

1 BS| PB25 and 20,480 -The failure occurred at the DB 16

NS DB16 deformed bar when applied the

| maximum load.
Note : This report certifies the adequacy and representative character of the test sample only.

CHECKED: & APPROVED BY :

S I.’- e _'I. \

DR. SUN SAYAMIPUK ' |~ 14|
SENIOR LABORATORY SUPERVISOR! |
April 22, 2010




STRUCTURAL AND MATERIAL TESTING LABORATORY
CIVIL ENGINEERING DEPARTMENT, KMUTT

TENSION TEST OF COUPLING JOINT

SPECIMEN FROM : Ui Taifen 1Budiiless e

PROJECT NAME : Aeadeimsmiimsdnine Ul e uwislml ez 2)

TYPE OF SPECIMEN DEFORMED BARS WITH COUPLER

DATE OF TESTING : 26/1/2010

Specimen Nominal Actual Load, kg. Rupture observation Remark

No. Size Yield Ultimate (distance from center of joint, mm.)

] DB20 16610 22150 yIATIan (136) ngu Uaw SDSOT
2 pB20 | 17330 | 23110 wATiman (117) Aqu UAd SDSOT
3 © DB20 16460 w710 | vedmdnasy niu uae SDSOT

4 DB25s | 26900 | 32740 VAN (43) Adu UAT SDSOT

s DB25 7580 | 35630 vinfidn (330) Adu UAY SDSOT

6 DB25 27450 | 36350 wIAfivan (128) | nduuae spsor
7 DB28 31740 40930 winfiman (335) ngy A SDSOT
8 DB28 | 32920 | 44060 |  wefimdn@se) | nquuas spsoT

9 DB28 30600 | 39970 |  wwflmin 208) | ndu vaw spsor

\ .“.“ \
ekl
Head of Civil Engineering:

Tested by : k NmﬁA—QQ?/ Checked by : ,

(Kuerpan Neanchalecay) . (Chal Iam

¥

N o
Remarks 1. The testing results are good only for those specimens tested.

2. Not valid unless signed and sealed.
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